
 

Short List Report 
Shotover WWTP Disposal Field 
Alternative Discharge  

Queenstown Lakes District Council 

25 November 2025 

   The Power of Commitment 

Attachment H: 12645246 REP Shotover WWTP Discharge Short List Report Rev0



  The Power of Commitment 

 

 

Project name Shotover WWTP Disposal Field Alternative Discharge 

Document title Short List | Shotover WWTP Disposal Field Alternative Discharge  

Project number 12645246 

File name 12645246 REP Shotover WWTP Discharge Short List Report Rev0.docx 

Status 
Code 

Revision Authors Reviewer Approved for issue  

Name Signature Name Signature  Date 

S3 Rev A 
draft for 
client 
comment 

Sarah Browne, 
Tim Eldridge, 
Anthony Kirk 
[...]
significant investment in wastewater treatment 
infrastructure.  



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 29 

 

RPW 
provision  

Provision wording  Assessment  

(d) No resource consent, subsequent to one 
issued under (c), will be issued if the discharge 
still does not meet the water quality standard 
required to support that value.  

Policy 
7.C.12  

Reduce the adverse effects of discharges of 
human sewage from existing reticulated 
wastewater systems, including extensions to 
those systems, by:  

(a) Preferring discharges to land over 
discharges to water, unless adverse effects 
associated with a discharge to land are greater 
than a discharge to water; and (b) Requiring 
systems to be operated, maintained and 
monitored in accordance with recognised 
industry standards; and  

(c) Promoting the progressive upgrading of 
existing systems; and  

(d) Requiring the implementation of 
appropriate:  

(i) Measures to progressively reduce the 
frequency and volume of wet weather 
overflows; and  

(ii) Measures to minimise the likelihood of 
dry weather overflows occurring; and  

(iii) Contingency measures to minimise 
the effects of discharges of wastewater as 
a result of system failure or overloading of 
the system; and  

(e) Recognising and providing for the 
relationship of Kāi Tahu with the water body, 
and having particular regard to any adverse 
effects on Kāi Tahu cultural and spiritual 
beliefs, values, and uses.  

The  

– Discharges to land are being considered, 
noting that all options will have at least a 
portion of treated wastewater discharging to 
water;  

– All options represent significant upgrades in the 
existing treatment and disposal system, and 
will be maintained and monitored in 
accordance with industry standards; and  

– Wet weather, system failure and overload 
contingencies are being factored into system 
design.  

As discussed earlier, the strong relationship that 
mana whenua have with the Kawarau and Shotover 
Rivers is recognised, and is helping to shape the 
options being considered. Notwithstanding this, 
adverse effects on Kāi Tahu cultural and spiritual 
beliefs, values and uses will be more than minor for 
all options.    

  

5.3 Consenting strategy 
Option A and Option B are assumed to require only a single wastewater discharge consent, reflecting long term 

discharge to water (Kawarau River). 

For Option C and Option D, the staged implementation of land disposal and likely land disposal capacity 

constraints, are expected to result in wastewater discharge consents being required for both discharge to land 

(Frankton Flats) and discharge to water (Kawarau River). For discharges to land, a staged approach that 

consents an envelope of effects, with limits and environmental performance standards, is proposed. 

Progression through the consent stages, as with progression through the stages of testing land disposal 

capacity, is premised on demonstrating that effects remain within the acceptable envelope.  

Two general approaches may be available for consenting of Option C and Option D, depending on acceptance 

by ORC: 

1. Consenting of discharges to water (Kawarau River) and discharges to land separately, providing time for 

investigations of Frankton Flats aquifer to inform the viability and likely environmental effects of land 

disposal via bores or soak holes, and subsequent demonstration of long term viability via trial. 

2. Consenting of discharges to water (Kawarau River) and discharge to land, with conditions of consent 

providing the requirements and performance standards around the investigations, trialling and long term 

disposal to land at Frankton Flats. 

The following Figure 9 outlines these possible consenting pathways which could be applied.  



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 30 

 

 

Figure 9 Possible consenting pathways 



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 31 

 

6 Technical description of key components 

This section describes the various components incorporated in the short list options.  For each component, the 

applicable options are noted.  The descriptions provided were used for pricing purposes; however, further 

refinement and design updates may alter some of the components.  

6.1 Common components of disposal options 
The following are common elements for the overall treatment and effluent disposal systems for the short list 

stage:  

- The treated effluent calamity pond is common to all options and not in the scope of this project 

although is important to note as there is integration with it and proposed infrastructure in this project 

(i.e. tertiary filter). 

- The tertiary filtration is common for all options and the same size for all options.  

- The recycled water supply for tankers differs in location for options A and B vs C and D, however, is 

common in size for all options. It is considered a supplementary option and is not required for disposal 

to occur; however, it adds a low percentage of cost to the overall solution and provides the benefit of 

reuse. Currently all options have been costed to include the recycled water supply. 

- Disposal of treated wastewater to the Kawarau River, at the eastern end of the Shotover Delta 

protected by the training line, is common to all of the options, with sizing to accommodate the potential 

full flow rate.   

A full summary of these common elements is outlined in the following sub-sections.  

6.1.1 Treated effluent calamity pond storage  

Applicable to:     Option A     Option B     Option C     Option D 

The treated effluent calamity pond will be delivered under a separate QLDC project and as such this is outside 

of the design and funding scope for this treated wastewater (effluent) disposal project. The following Figure 10 

and Figure 11 present the expected area to be converted into the calamity pond.  

A calamity pond has the purpose of storing treated effluent in the event that the final effluent does not meet 

discharge requirements or the discharge is not operational (i.e. due to high flows or maintenance). The ORC 

Enforcement Order requires QLDC to complete the conversion of Pond 3 for this purpose by December 2027.   

Pond 3 has been part of the Shotover WWTP treatment process.  When the second MLE bioreactor and the 

clarifier are operational in late 2025, Pond 3 will be decommissioned, and the conversion to a calamity pond for 

treated effluent can commence.  

The conversion of Pond 3 to a treated effluent calamity pond will require the following changes: 

• Removal of accumulated sludge, approximately 12,300 m3 and 615 dry tonnes (Beca, 2024). 

• Construction of an internal bund to create a storage volume of approximately 40,000 m3. 

• Reshaping the pond base into a grassed base. 

• Replacement of existing Pond 3 pumps with new pumps suitable to return flows to the Inlet Works. 

• Installation of a new pipeline from the pumps to the WWTP Inlet Works, approximately 1000 m, along 

the western edge of the pond embankments. 

 

 



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 32 

 

 

Figure 10  Expected area to be converted into a treated 
calamity pond (Beca, April 2022) 

 

Figure 11 Pond 3 (future calamity pond), photo taken from 
the transfer pumps 2024 

 

A design has been previously developed as part of the Stage 3 upgrade (the second MLE), refer to Figure 10 

above.  The design may require some changes depending on the final storage volume of the calamity pond, the 

selected long term disposal option, and any requirement for reclamation of part of Pond 3 to house future 

infrastructure (e.g. membrane filtration system).  

For purposes of design considerations for integration with the tertiary filtration, the treated effluent calamity 

pond volume has been selected based on providing at least 1 day of storage of the 2060 peak dry weather 

flow.  The return pump flow rate selected is 100 L/s or able to return up to 9,000 m3/day if running continuously.  

This allows the WWTP to re-process the stored treated effluent while treating the average daily flow without 

overloading the biological system and the secondary clarifiers. 

The return pump station will also receive the backwash stream from the tertiary filtration (Section 6.1.2) and the 

membrane filtration (Section 6.4.1) as required under the respective options.  

The final details of this will need to be confirmed against the scope of a separate QLDC project which covers 

the calamity pond, this will enable integration of the tertiary backwash system.  

Staging potential  

Not applicable / out of scope. It is important to note that provision for area to accommodate future flows should 

be considered during the design to allow for additional flows beyond the 2060 horizon. 

6.1.2 Tertiary filtration 

Applicable to:     Option A     Option B     Option C     Option D 

Tertiary filtration is proposed for all options to reduce total suspended solids (TSS), solids-bound organics, and 

nutrients from the discharge.  This will also increase the UV-transmissivity and therefore the UV disinfection 

efficiency, improving the quality of the final effluent.  

There have been a number of successful tertiary filtration installations in New Zealand, including the three 

Sequencing Batch Reactors (SBRs) followed by tertiary filters in the Thames Coromandel District, operating 

since 2010.  Pile cloth filter media has been selected for its robustness, better operability, and the longevity of 

the filter media.   

The tertiary filters will be sized to achieve median and 90%tile total suspended solids (TSS) limits of 5 and 10 

mg/L respectively.  The proposed location of the tertiary filters will be adjacent to the UV channel, to take 



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 33 

 

advantage of its close proximity to Pond 3 (to be re-purposed as a treated effluent calamity storage). Because 

of the hydraulic grades, a lift pump station will be constructed to transfer the flows into the tertiary filters.  

The tertiary filter upgrade will consist of the following components: 

• Cut-in of the existing GRP pipe upstream of the UV channel. 

• Construction of a lift pump station, with an overflow pipe to divert flows to the treated effluent calamity 

pond. 

• Installation of three transfer pumps (duty, assist and standby) to transfer flow into the tertiary filters. 

• Installation of two pile cloth disc filter units on a concrete slab.  A space provision will be made for a 

future third unit (to be installed around 2040-2045).  Each filter is capable of handling of PDWF in 

2060, i.e. 31,000 m3/day. 

• The filters are capable of handling a maximum inlet TSS of 50 mg/L for producing filtered effluent with 

less than <5mg/L as TSS (as median) at the required flow rate.  Typical performance observed is less 

than 2 mg/L (below detection limit).  

• A shed or a carport cover for housing the control cabinet. 

• Installation of a filter backwash pipe returning to calamity pond return pump wet well (for returning the 

filter solids to the inlet works). 

• Outlet instrumentation (e.g. turbidity, online TAN analyser) for early detection of potential non-

compliance. 

• Connection to the UV channel, including a stub pipe for future UV channel. 

• Electrical installation and SCADA integration.  

An indicative concept arrangement is shown in Figure 12 and Figure 13 shows a photo example of tertiary filter 

system.  

 

Figure 12 Tertiary filter concept arrangement 



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 34 

 

  

Figure 13 Example figure of tertiary filter installation (online photo, from WaterProject) 

 

Alternatives to tertiary filtration have been evaluated, though not incorporated. The primary alternative is 
membrane filtration; however, this method entails significantly higher costs relative to tertiary filters and does 
not present a notable advantage for the disposal via the river delta.  

Staging potential  

Space for a third tertiary filter (for future flows additional to the 2060 design horizon) has been included. 

6.1.3 Recycled water supply for tankers 

Applicable to:     Option A     Option B     Option C     Option D 

A recycled water supply is considered a supplementary option. It is not required for disposal to occur; however, 

provides the benefit of reuse. Options C and D also include irrigation water for the golf course and sports fields 

and this is discussed separately in Section 6.4.6.  

All options include the use of recycled water for dust suppression, collected by water tankers.  This reduces the 

use of potable water for airborne dust, particularly in dry or high-traffic areas. This would be especially useful 

for gravel works near the Shotover WWTP, where frequent truck movements generate significant dust. It should 

be noted that if this is deemed not commercially viable (i.e. insufficient demand) this would not be undertaken. 

The recycled water will be expected to meet the requirements set out in the Australian Guidelines for Water 

Recycling. The target virus log reduction value (LRV) is 5.0, achieved by (i) biological treatment (LRV target of 

0.5), a dedicated UV system (LRV target of 2.0) and chlorine contact tank via sodium hypochlorite dosing (LRV 

target 3.0).  

For Option A and B, the recycled water system will be located adjacent to secondary clarifier outlet chamber, 

where the existing site reuse water is also sourced from.  This separate system will comprise two transfer 

pumps, two UV reactors, a chlorine contact tank and a sodium hypochlorite dosing set-up from an IBC storage. 

The recycled water will be stored in 2x 30 m3 PE storage tanks) on a concrete plinth, with supply pump(s) 

connecting to a standpipe for trucks to collect the recycled water. The recycled water demand for dust 

suppression is assumed to be 100 m3/day, nonetheless the system is sized for a 30 m3/hour throughput hence 

there is additional capacity (up to 720 m3/d if running for 24 hours) if the dust suppression water demand is 

actually higher.  

Process instrumentation will include flowmeters, a chlorine analyser and a turbidity meter. 



 

GHD | Queenstown Lakes District Council | 12645246 | Short List 35 

 

For Option C and D, the set-up will be similar, except the system will be supplied with membrane permeate and 

connected to a large recycled water tank located near the QEC area. For these options, the pipeline, which will 

already be set up to convey effluent flows to the soakholes or boreholes and sports fields, will also be utilised to 

convey treated effluent which will then be further disinfected near QEC and used for recycled water supply.  

6.1.4 Discharge to Kawarau River via the land flow path structure 
(rock outfall) 

Applicable to:     Option A     Option B     Option C     Option D 

The land flow path (rock outfall) is a structure located on the delta that allows the treated effluent to pass 

through and disperse into the Kawarau River. An indicative high-level sketch of this is outlined in Section 8.2. It 

is intended to minimise the visual impact of the discharge, to provide aeration, land contact prior to the effluent 

entering the river and to obstruct public contact with the treated effluent. It is recognised that this form of land 

contact is inadequate to meet the cultural requirements for a land-based discharge as requested by iwi.   

The land flow path is to be designed for the full 2060 flow and the details would be refined through the 

preliminary design stage, but at this stage is assumed to require:   

• A pipe (or suitable alternative conveyance structure) to connect the UV outlet or wetland outlet 

(depending on the option) to the land flow path structure, covering an approximate distance of 1.4 km.  